



COMPRESSION TEST RESULTS ON CYLINDRICAL  
OR CUBIC EPOXY SPECIMENS

Client : شركة بروكيم  
Project : غير محدد

Date of Casting : 22/5/06  
Date of Testing : 24/5/06  
Age of Epoxy : 2 Days  
Shape and dimensions of spec. : Cube 7x7x7cm  
Structure and part : KEMREPAIR EP

Cube Identification	Spec.(1 )
Weight , kgs	0.690
Crushing Load , KN	202.0
Area of Cross Section , cm <sup>2</sup>	50.0
Compressive Strength , kg / cm <sup>2</sup>	411.82
Shape of Failure	
Remarks	

Average Cube Compressive Strength : 411.82 kg / cm<sup>2</sup>

The epoxy specimens were cast by client .  
Dates of casting and testing were determined by the client .

المكتب الاستشارى الهندسى  
الدكتوران إبراهيم و على الدرويش  
Lab. 5428798  
٢ شارع بيك بولكى الاسكندرية ت: ٥٨٠٠٠٨٧٢٠

Date : 24/5/06

المكتب الاستشارى الهندسى  
الدكتوران إبراهيم و على الدرويش  
Approved By  
٢ شارع بيك بولكى الاسكندرية ت: ٥٨٧٢٠٠٨٧٢٠  
Dr. A. I. Eldarwish  
Lab. Director